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Report No. RSZBHST190919621

List of Attachments:
Appendix 1: 3 pages of Photo Documentation

Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number
T.1: Altitude simulation / 75 4L
T.2: Thermal test / 581

T.3: Vibration / #&zh Bl# - B8#
T.4: Shock / Mk
T.5: External short circuit / M55 1%

T.6: Crush / #Jkor Impact/$#f; Cl# - C10#
T.7 Overcharge / i 78 H# B9# - B16#
T.8: Forced discharge / 5 il i H, C11# - C30#

The sample’s status is good.

FE IR DL R AT

The conditions of the batteries of samples No. B1#to - B4#are at first cycle, in fully charged states.
FE g5 B1#t0 - BAHYEE — IRAGHA 78 15 i JA ] 56 4 78 HRAS B LI

The conditions of the batteries of samples No. B5# - B8#are after 25th cycles ending in fully charged
states.

FE 2 5 B5# - B8# 425X A 78 5 HL A 31 J5 58 42 78 IR AS O it

The conditions of the cells of samples No. C1# to - C5# are at first cycle at 50% of the design rated
capacity.

FE g5 CL# - CHHAEE — IRAEIA 78 5 JA S 78 Pl 2B PR AR 2 B K 5000 R A 1) FL s

The conditions of the cells of samples No. C6# to — C10# are after 25th cycles ending at 50% of the
design rated capacity.

I 9 5 C6# - CLO# N 25X AEH 78 T4 i A 3U1 5 78 FL 2R AR PR 25 2 O 5000 R A FA R A

The conditions of the batteries of samples No. B9# - B12# are at first cycle, in fully charged states.
FE g 5 BO# - BL2#4 5 — IR 78 TECE A U1 5 5 4 78 A RS ) FRE

he conditions of the batteries of samples No. B13# - B1l6#are after 25 cycles ending in fully charged
states.

B i 5 B13# - B16# 25X JE M 78 T8 L A 391 i 56 4= 78 HEUIR &S ) LA

The conditions of the cells of samples No. C11# to — C20# are at first cycle, in fully discharged states.
FEGh SR CL1# - C20#9 % — IRAE M 78 TEO B Y] 578 4 T8 FEIRAS O HL S

The conditions of the cells of samples No. C21# to — C30# are after 25th cycles ending in fully
discharged states.

Bl 5 C21# to — C30# 25K R 78 T8 i Jil 391 i 58 4 TBORUIR &S A LS
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Report No. RSZBHST190919621

Test Procedure:

1TestsT.1 toT.5 are conducted in sequence on the same battery . Tests 6 and 8 are conducted using
not otherwise tested Cells. Test T.7 may be conducted using undamaged batteries previously used in
Tests T.1toT.5 for purposes of testing on cycled batteries.
L th, D 200 T3 A ) 1) — 2L v 2 AT RIS T A B T.5 AR I T 6 AN T8 RLALE FH oA 7 A iad i H b 38
T 7A] LUE A SE AT EG T. A = T A AR R sV 2 8047, DU HEAT RGP0 ey b £
2. In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M_)/M1x100
RNTEMHFEEDER, THUTFARE: FERK(%)=(Mi-M2)/M;1x100

Where M.is the mass before the test and M.is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".
T M TR0 FIT 0 B Mose 3RS i 0 B 0 SR 40 AN TR 3R B A U A e R i R

Mass M of cell or battery Mass loss limit

HL R B F Y ) J Joi 5 45 K PR AEL
M<lg 0.5%
1g=<M=75¢g 0.2%
M>75¢g 0.1%

3. IntestT.1toT.4, batteries meet this requirementif there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90%ofits voltage immediately prior to this procedure.

FEMIRTIETAS, IR0 LB Tl ok, TR K, I B b e 56
Jei T % B AS /N T HAE R 73X — 3030 11 F & 1) 90%
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Report No. RSZBHST190919621

Possible test case verdicts:

M H5E

- test case does not apply to the test object ................ D N/A

FlEAE T R

- test object does meet the requirement ...................... ! P (Pass)

MRAT EE

- test object does not meet the requirement ................ ! F (Fail)

WA S

TESTING ettt :

Date of receipt of test item .........cccocovveiviiniiiicnenn : 2019-10-08

Date (s) of performance of testS........ccccevvivrieeinenn ' 2019-10-08 to 2019-10-22

General remarks:

The test results presented in this report relate only to the object tested.

AR A ZE RAIA R S 7 5T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. &4k 5 R &AL = P AEATS A = il

"(See Enclosure #)" refers to additional information appended to the report.

"(See appended table)" refers to a table appended to the report.

Throughout this report a point is used as the decimal separator.

General product information:

The batteries, model no. 26650 7.4V 5000mAh, are Lithium ion Battery Pack and used in port-able
applications, consist of twoLithium ion Cells, model no.SW26650-50ME.

Additionally, details information of the cell and battery, as following:

Product name Lithium ion Cell Lithium ion Battery Pack
Type/model SW26650-50ME 26650 7.4V 5000mAh
Nominal voltage 3.7V 7.4V

Rated capacity 5000mAh 5000mAh

\I?;::;grgmended charging 4.9V 8.4V

Maximum charging current 2500mA 2500mA

('\:"u"’;i‘gr':t“m discharging 15000mA 15000mA

Discharge cut-off voltage 2.75V 5.5V

Dimensions Max.: $26.3mmx65.6mm Max.: $26.3mmx135.5mm
Weight Appr.: 93.69 Appr.: 195.2g

The final evaluation of the battery must be conducted in the end product for which the battery will be
used.

Shenzhen Beihang Testing Co., Ltd.
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/f& E

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hoursat ambient
temperature (20+5°C)/ 4 HL U F ELIBAE

IR EEN2045°C. KAEJIA KT 11.6kpafFF 5
A T64 /M

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

JHESFI AT S 2K . oERUk. TINK. E
M. TEor. oL T KA s Al
B AT AN T I B T 2% L He 1 90% . I
ST R 7 T AR EERANIE F T 58 AR R AT FE
RS

No leakage, no venting,
nodisassembly, no rupture and
no fire. / ol TLEM. &
I TR UL R oA K IR

The data see table 1.
1 MREE Wk L.

38.3.4.2

Test T.2: Thermal test/iE RS

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2015°C). /15 Sk FE R E 724 2° C IS Hh ik B 52 /0
6N/, SR JEHEE- 4022°CIREE T E Z 64N
I o ek FEE S 8 1) B K TR R IS (8] 930434 GG 3410
W e B RE S AE 2045° CIRIFR B rh i B 24/ NI

For large cells and batteries the duration of
exposure to the test temperature extremes shouldbe
at least 12 hours. /X F K HLES, 78S G H
JECE I TR) B 124>/

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[T & EoK: sk, LR, LE
M. o TERERUAR T KIS S E g vl
e AT B AR TSR T % HL S ) 90% . IHETE
S RS T R SR AN T 58 AR S 1Y) R A AT EE
it

No leakage, no venting,
nodisassembly, no rupture and

no fire. | JTCIE¥WH. TLEM. T
Il TR T KL F .

The data see table 1.

! IRE G WAL

38.3.4.3

Test T.3: Vibration/#=zh
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UN38.3

Clause

Requirement + Test

Result - Remark Verdict

Cells and batteries are firmlysecured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversedin 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each ofthree mutually
perpendicular mounting positions of the cell. Oneof
the directions of vibration must be perpendicular to
the terminal face. /Ff i AU B ML 22 25 R IR BN & &
i b JRENAIESZBIEN, PL7THZIE N2 200Hz, 4
JE IR B BITHZ Iy —MER, — DMEAFFEE1550 8.
XPRE N =AN HAHEE B 7 ) B 1200, 334N
I Herh— MRS JT [F) 0 25 1 B i AR Y- 18D

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12

kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%

TBEANK T 12kg AR it (FE RS AN /) B ) A0 et

12kg ) VB CR ), XA ]

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increasedto
200 Hz. /AT HUESAN R, S : M7HZIT
SRORFFLGNIT) B R N g S B 200 N 18Hz, AR5 H AR
MR FFLE0.8mm (AL 1.6mm) JHH8 sk B 51 i
KN X 28gn (FFELIN50HZ), K K Inig & Or
FFE8gN EL I 4 i1 $1/200Hz ..

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased

to 200 Hz. /% TR, X d8ich: W7THZIF iR IR
Frignf s R Inis i L2 N18HZ, AR5 HHRIE ()
FF7E0.8mm (EfmAE1.6mm) FHE e B ) g okhn
AR 2gn (R L)N25HZ), 4t R B R FETE
2gn EL IS N £J200HZ .

N/A
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular
mounting position is not less than 90% of itsvoltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states./F:E Al HL L&
BOR: TREMA. LRI BB L. o
LT KNG B s A I T % AN
AT WA T B FEH 190% o T ¢ T R e 7 TH] )
SRANE T 58 480 i Y LS A b

No leakage, no venting, no
disassembly, no rupture andno
fire.

| IR TR TR
TR T KI5 o

The data see table 1.
WA E Wk L.

38.3.4.4

Test T.4: Shock/dy

Test cells shall be secured to the testing machine by
means of a rigid mount which will support all
mounting surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks in the positive
direction followed by three shocks in the negative
direction of three mutually perpendicular mounting
positions of the cell or battery for a totalof 18 shocks.
TCARG A A FEAR I S (B RE i o XA FEUESAE i A
WEEAE J9150gnify = IESL P s BE fi o, kbR
6ms, F4b, KHLEINE 2 RN BE50gn Ak R
ZES [ 1ms ) IE SR, BEAME R ATE =
HRH L) R 22 3 T R IE DT M A5z =y, 5
BAERIT MG =kabdi, SIL82180ahd.

N/A

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries.Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for atotal of 18 shocks. The formulas below are
provided to calculate the appropriate minimum peak
accelerations /&> ZE 57 e V6 B i 5 Y e T
RPN A A Bk P RREEIS A) y6ms, K HH
(RIK P RESET (B 11ms,  BEANFE S A ZIE =N HAH
3 LA A 22 e 7 AL R IE DT [ 432 = bidy, $AE
ROTREZ =i, B3tz 18kad et T
(2 SR SR 3 1 i /N BT 2
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UN38.3
Clause Requirement + Test Result - Remark Verdict
Battery Minimum peak acceleration Pulse duration
150 gy or result of formula
dccelerarion = .‘/w‘
Small battesies | (8.) 1L majs*/' 6 ms
whichever iz smaller
50 g, or result of formula
Large batteries Acosleration(g.) =\“:frsoqi(:gl 11 ms
whichever iz smaller
* Mass is expressed in kilograms.
Cells and batteries meet this requirement if there is | No leakage, no venting, no
no mass loss, no leakage, no venting, no disassembly, no rupture andno
disassembly, no rupture and no fire and if the open |fire. / IR TLEMWM. T4
circuit voltage of each test cell or battery after testing | f# . JEatzd LK I kI
is not less than 90% of its voltage immediately prior | 4
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at The data see table 1. =
fullygschargfgjtate§. o N R T T
[ HSHTHIBAT S 2R TRERR. LR, LB
ML TEorE. TEBCR LR T KR s I s il
U5 AT L AMIC T DU AT 26 FE 1 90%
SIS B s 7 THT P SR AN S FH T 58 4 T80 FEL i ) R
LS IES
38.3.4.5 |Test T.5: External short circuit/sMEB5E % P
The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of lessthan 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case P
temperature has returned to57+4°C. /{45345
I JEAREEST+4°C, DUMERE AN IS H|
57+4°C, SRJERHE L IE SO /N T-0. LRR A ) sk FELBEL
lEEBEAT RS, FEA AN RIRE K B|57+4°C L 5
TRFFRLHOIRES LA BAE.
Cells and batteries meet this requirement if their No disassembly, no rupture
external temperature does not exceed 170 °C and | and no fire during the test and
there is no disassembly, no rupture and no fire within six hours after the test./
during the test and within six hours after the test./HL | 7e i i b DL 2 JE 64N /N
OATHIAT & 20K AR U Z RN | iy, 4R AR#EE170° C,
W, SARIREARIEL70°C, JEHLDME. TCHERA |5t B /v, THEMTE K| P
T KR KA %R
The data see table 1.
I DR EE AR
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UN38.3

Clause

Requirement + Test

Result - Remark Verdict

38.3.4.6

Test T.6: Impact / Crush/i&H/FIE

P

Test procedure — Impact (applicable to cylindrical
cells greater than or equal to 18 mm in diameter) /4
Hr(E & T EARK T EEE T 18mm i B AL HUE)

Cylindrical cells greater than or
equal to 18 mm in diameter) /&
R T BEE T-18mm ) [ AT FL

)

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm=0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 61+2.5 cm at theintersection of the bar and
sample in a controlledmanner using a near
frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees fromthe horizontal supporting
surface. MEFE A BHE— AN FIHEDGHE-FI E. K—E
#£515.8 mm= 0.1mm, KEA/NT6cmifI316 445
PR RE W PR ICE S, KU N9.1 kg£0.1 kg
[ Y 6122.5 cmi e B V& Al BE b

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to
besubjected to only a single impact. /432 f& o A
dt, NN 5P HE R TP AT I S ROBAE AR S O
H1£15.8 mm+0.1mmZ iR MMM MEE. F—1
FE i R e — .

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells notmore
than 18 mm in diameter). /5/E (& FHAE. 48
R A /A AL S A E AR AN I 18mm g [EI A TE

)

Cylindrical cells greater than or
equal to 18 mm in diameter) /H.
AR TES TIsmmiaEE e | NA

)

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until
thefirst of the three options below is reached. /K¢
A BE AP (A5, $YIE IRk, 25
— MR R R L y1.5emls. B Rkt
17, HFNHBLLT =Rl —

N/A

(a) The applied force reaches 13 kN+0.78 kN;
[ N 735513 kKN£0.78 kN

N/A

(b) The voltage of the cell drops by at least 100 mV;
TR i ) U B 22/ 100mV

N/A
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UN38.3

Clause Requirement + Test Result - Remark Verdict

(c) The cell is deformed by 50% or more of its
original thickness. /FEAR T 1 J57 46 )5 B2 [11150% LA N/A
L.

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinalaxis. /1% N/A
T AR PR R AN B 8 P — T e [ L1/ T T
PR B MG ISR T o (BRI TR B A5 2 L)
73 Tt s o

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not N/A
previously been subjected to other tests./AEANEE i #E
EAFREN, JEHR R — . SRS
R E W EL6/NM

Cells and component cells meet this requirement if | No disassembly and no fire. /G
their external temperature does not exceed 170°C | /3, & KB KA,

and there is no disassembly and no fire during
thetest and within six hours after this test. /HLE#/E | The data see table 2.
EoR: MU R P RO, SRR |7 MR R W32,
At 170°C, JEHIEERTE KGR E

38.3.4.7 |Test T.7: Overcharge/id 7 Hi P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The P
minimum voltage ofthe test shall be as follows: /7£ =
BN, CL2A5 B e B AR K B KRR 4R 78 L FL A
e L, IR B 24/ o R /N F A0 R

(a) When the manufacturer's recommended charge | The voltage of the test is16.8V,
voltage is not more than 18V, the minimum voltage |and the current is5A. / XL
of the test shall be the lesser of two times [E416.8V, HLJNBA.
themaximum charge voltage of the battery or 22V. /
B SR 3 P ELAR I 78 L R S ANV I 18Y, AR A P
ZINTE FL L A2 1 s 7 AR 4D K 7 P P RS P 7 £
HI22VZ BN

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum
chargevoltage. /454 4 £ Bk i) 75 i ot N/A
18V, AW f5e /I 78 H FL e S 122 1) 36 ) PR P
RFE R HLE L. 21

Shenzhen Beihang Testing Co., Ltd.
Phone : +86 755 8650 3482

Fax: +86 755 8650 3182 Room 202, 2/F, Building F, HaoWei
. " . Industrial Park, QingSong West
: . http: .he-stc. ; =
E;ofcj go ST190919621 \(/;Vﬁ:csllt.e httcsllwm?ccnsgtc net Road, PingShan District, Shenzhen,
Page: 11 of 17 ' cslhesienct Guangdong, China/518000



Report N0o.RSZBHST190919621

UN38.3

Clause Requirement + Test Result - Remark Verdict

There is no disassembly and no fire during the test | No disassembly and no fire. /7
and within seven days after the test. /ZEMIA-FFIN | 408, TE KGR KE.,
WIEERJATRA, PR AT E KIS p
The data see table 3.
FR A I3

38.3.4.8 |Test T.8: Forced discharge/sa il i H P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by
themanufacturer. /fEZEIR T, # A HEEREL12V
B R BT SR AR, R AR A A
O L A 13 o B R PR s AT R FELAR o

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the

initial test current (in ampere). /45 & i HL FEL I E T
FRIBCAE DU F S ) B i RN D 3 1) S Bk R A
BEAN HUES A AT P IR TR (N R 7 B B LA 26
HLL(Z ) o

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./7EMIAH AR | /oo fiERIeE KR KA .
FTETRN, FEGICERTCE KR KE P
The data see table 4.
! s W24
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Tables
Table 1: T.1~T.5/ F1. WAT.1~WHAT.5
Test 5:
- Tes_t L Al.t itude Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Extem al -
OCV prior simulation/ S 2. I SR 3. Rz S 40wk Short Circuit/

Sample '\r/llarsts to t‘est ‘{mu\ﬁt 1. %—F{*%?u M : m R \Ss 13 : 2y M : ‘{ﬂ!”if( 5. &I\
No.FE te";t ‘zg) Emu (V) R i

9’5 S FTE‘ ilBag Voltage after Voltage after Voltage after Voltage after Temp. (°C)

PAHIPLER P HL Mass loss test/\VVoltage Mass loss test/Voltage Mass loss test/\Voltage Mass loss test/Voltage
(%) pre-test, (%) pre-test, (%) pre-test, (%) pre-test,
(%) (%) (%) (%)

Bi1# 195.161 8.372 0.01 99.95 0.03 99.47 0.01 99.93 0.01 99.93 58.2

B2# 195.147 8.372 0.01 99.98 0.04 99.52 0.01 99.93 0.00 99.93 58.4

B3# 195.182 8.374 0.01 99.95 0.03 99.52 0.01 99.95 0.01 99.93 58.2

B4# 195.159 8.372 0.01 99.93 0.03 99.50 0.00 99.95 0.00 99.95 58.6

B5# 195.175 8.376 0.01 99.95 0.03 99.50 0.00 99.95 0.01 99.90 58.5

B6# 195.146 8.376 0.01 99.95 0.02 99.43 0.01 99.98 0.00 99.93 58.7

B7# 195.157 8.372 0.01 99.98 0.03 99.43 0.01 99.95 0.01 99.95 58.5

BS# 195.166 8.376 0.01 99.95 0.02 99.40 0.00 99.95 0.01 99.95 58.3
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Tables
Table 2: Crush or impact/ ¥2: ¥Rk
Sample No. Ci# C2# C3# Ca# Ch# coe# Cr# cs# Co# C10#
Test 6: .
Inizact OCV prior to test(V) 3.724 3.722 3.728 3.726 3.724 3.726 3.728 3.724 3.722 3.726
Temp. (°C) 24.3 24.4 24.2 24.0 24.1 24.3 24.3 24.6 24.1 24.0
Table 2: Overcharge/ ¥®3: IR H
Test 7: SampleNo. BO# B10# B11# B12# B13# B14# B15# B16#
Overcharge | 5oy prior to test(V) | 8.374 | 8.376 | 8.374 | 8372 | 8372 | 8376 8.372 8.374
Table 4: Forced discharge / 3&4: T&H|HH
Sample No. Cll# Cl2# C13# Cl4# C15# Cl6# Cl17# C18# C19# C20#
Test 8: OCV prior to test(V) 3.252 3.254 3.248 3.250 3.252 3.248 3.248 3.250 3.252 3.252
Forced
discharge Sample No. C21# C22# C23# C24# C25# C26# C27# C28# C29# C30#
OCYV prior to test(V) 3.248 3.254 3.249 3.252 3.254 3.254 3.250 3.252 3.248 3.252

Project No:ST190919621
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Appendix 1
Photo Documentation
Details of: Fig. 1 — Front view of Battery
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Details of: Fig. 2 — Back view of Battery
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Details of: Fig. 3 — Internal view of Battery
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Details of: Fig. 4 — Front view of Cell
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Details of: Fig. 5 — Front view of PCM
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Details of: Fig. 6 — Back view of PCM
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---End of Test Report---
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